I H E . :lrl}:lttig:t;d&::ration
DELFT under the auspices of UNESCO
The Fate of Chromium in Wastewater

Treatment and Reuse, and the associated

occupation health risks in Kanpur, India

Karoll Michelle Cedefio Villarreal

MSc Thesis Identifier WSD.23-960404
September 2023

Examination committee:
Supervisor: Tineke Hooijmans (PhD)
Mentors: Claire Furlong (PhD),

Examiner: Lena Breitenmoser (MSc)



The Fate of Chromium in Wastewater
Treatment and Reuse, and the
associated occupation health risks in

Kanpur, India

Master of Science Thesis
by
Karoll Michelle Cedeno Villarreal

Supervisors
Tineke Hooijmans (PhD)

Mentors
Claire Furlong (PhD)

Examination Committee
Tineke Hooijmans (PhD)
Claire Furlong (PhD)
[...]
insoluble complexes and precipitates as hydroxide, oxide and sulphate, or it is adsorbed on the
colloidal matter (Gomez and Callao 2006; Ahemad 2014). On the other hand, hexavalent
chromium is highly soluble in water and is present as chromate (CrO.?), dichromate (Cr.07%)
and hydrochromate (HCrO4) (Cheremisinoff and Rosenfeld 2010). Cr(\VI) can persist as
soluble complex anions in aquatic media or react with organic matter to form Cr(l1l) species
(Ramteke et al. 2010).

2.5.6 Health hazards related to chromium

Of the two common species of chromium, trivalent chromium has not been considered toxic,
but hexavalent chromium has been included in the top 20 of the Substance Priority List of the
Agency for Toxic Substances and Diseases Registry (ATSDR), determined to pose a potential
threat to human health due to its toxicity (ATSDR 2022). Hexavalent chromium is carcinogenic
and poisonous (ATSDR 2012; Georgaki and Charalambous 2022).

The general population is exposed to chromium (as trivalent chromium, generally) levels from
air, water and food in the ranges of 0.2- 0.4 ug, 2.0 pug and 60 pg, respectively (U.S. EPA 2000).
Occupational exposure can be two orders of magnitude higher (U.S. EPA 2000). Cheremisinoff
and Rosenfeld (2010) stated that occupational exposure has been studied in several industries,
such as chromate production, chrome-plating, chrome pigment, gold mining and leather
tanning. The stainless-steel welding, carbon steel welding, and painting industries have the most

significant proportion of workers exposed to Cr(V1) (Sun and Costa 2022).

The main exposure pathways to chromium are ingestion, inhalation and skin contact; the last
two are occupational exposure (Cheremisinoff and Rosenfeld 2010; Shin et al. 2023). Cr(V1)
can cause allergic dermatitis, skin and nasal irritation, and ulceration when in contact with
humans. Furthermore, due to its membrane permeability, it can enter the cell and cause
oxidation processes to DNA, leading to carcinogenic effects and health hazards such as lung

carcinoma, renal tubular necrosis and respiratory tract cancer (Chaudhary et al. 2017).

Through inhalation pathways, workers exposed to chromium-containing dust and mist
experience respiratory issues such as nose irritation and breathing problems such as asthma,
cough and wheezing (Cheremisinoff and Rosenfeld 2010; ATSDR 2012). The limits of
hexavalent chromium and trivalent chromium set by OSHA (Occupational Safety and Health
26



Administration) in the air are 0.005 mg/m? and 0.5 mg/m? for a work day of 8 hours (ATSDR
2012). The difference between hexavalent and trivalent chromium limits is related to the slow
rate at which trivalent chromium is absorbed (U.S. EPA 1998). EPA also set a maximum

contaminant level for total chromium in drinking water of 100 ug/L (ATSDR 2012).

Through skin contact, workers can develop allergies and skin rashes with pain and itching
(ATSDR 2012). Trivalent chromium is also allergenic but to a lesser degree than hexavalent
chromium (Baruthio 1992).

For instance, trivalent chromium salts combine with the proteins after penetrating the skin to
form complexes, while hexavalent chromium can move through the body and cross cell
membranes (Baruthio 1992). However, a high concentration of trivalent chromium can induce

sensitization, which means reverse tolerance to allergies (Baruthio 1992).

The main problems of chromium-compounds ingestion, especially hexavalent chromium,
involve stomach irritation, ulcers and anemia (ATSDR 2012). Hexavalent chromium also

affects the liver, kidney, immune and gastrointestinal system (U.S. EPA 2000).

Trivalent chromium has been considered an essential nutrient by the Institute of Medicine of
the National Research Council, and the adequate intake is between 20-45 pg of trivalent
chromium per day for adolescents and adults (ATSDR 2012). This information has been
mentioned in several studies considering the toxicology of chromium compounds (U.S. EPA
1998, 2000; Flora 2014; Georgaki and Charalambous 2022). The biological effects of trivalent
chromium are related to glucose tolerance, oxidation and uptake (Georgaki and Charalambous
2022). However, adverse effects in case studies of humans using high-dose trivalent chromium
compounds as dietary supplements (ATSDR 2012). Acute animal tests showed moderate
toxicity from oral exposure to trivalent chromium (U.S. EPA 2000). In addition, (Aharchaou et
al. 2022a) pointed out the increasing evidence of trivalent chromium adverse effects in
terrestrial and aquatic organisms. In vitro studies have shown that trivalent chromium can cause
DNA damage, but to a lesser degree than hexavalent chromium, due to its inability to cross cell
membranes (Monga et al. 2022). However, hexavalent chromium and trivalent chromium can
produce free radicals/reactive oxygen species, which are involved in cancer development
(Monga et al. 2022).

27



Chapter 3. Research methodology

This chapter present the proposed approach to achieve the research objectives. It presents the

research design and explain the executed data collection methods.

3.1. Study background

This study is part of the Pavitra Ganga project, a research and innovation initiative from the
European Union/ India cooperation, that aims to tackle the pollution of the Ganga River through
the implementation of innovative wastewater treatment technologies and resource recovery
opportunities at Kanpur and Barapullah, New Delhi (Horizon 2020) . The main objective is to
achieve the clean water and sanitation (SDG 6) for urban and peri-urban areas in India by
unlocking the potential of wastewater treatment and reuse. The three pillars of the project are:
1) people: creation of participatory approach, providing treatment solutions for open drains; 2)
planet: rejuvenation of the River Ganga through improvement of effluent water quality; 3)

profit: exploring resource recovery and opportunities of waste-to-energy (Pavitra Ganga 2020).

3.2. Case study area

Kanpur, (26° 26° 59.7228°* N, 80° 19’ 54.7464°’ E) is the biggest city of the state Uttar Pradesh,
located on the southern bank of the Ganga River and also known as the industrial and
commercial capital the state. It is situated along national highways No 2 and 25, as well as a
state highway. In addition, it is located along the main railway trunk line connecting Delhi and
Howrah (JPS Associates LTD 2006). It is popular for its leather industry and contributes with
around 13.5% of the country’s leather exports (JPS Associates LTD 2006). The climate can be
divided in four seasons: summer (March to June) with temperatures above 41 °C; south-west
monsoon (July to September) with temperatures around 27-35 and 90% of the precipitations
(450-750 mm); post-monsoon or transition period (October to November) and cold season
(November to February) with temperatures of 4-8 °C (JPS Associates LTD 2006; Bassi et al.
2019).

The population has increased three times in the last three decades, up to 2.9 million in the
Census of India 2011 (Bassi et al. 2019). The decadal growth rate of the city is 8.9%, and the

28



average density of the city is 11,583.43 persons/km?. Kanpur Municipal Corporation (KMC) is

the urban local body. The city has nine zones and 110 election wards (Apurva 2020).

In a brief overview of assessing the urban sanitation service of the city, the SFD shows that the
most critical areas are the sewerage network, with an efficiency of 38.4% (Figure 6). Other
issues are related to septic tanks connected to open drains (15% of the population) and fully
lined tanks connected to open drains (23%) (Apurva 2020).

The city has districts completely sewered as Nawab Ganj, Cantonment, Jajmau, Sanigawan,
Sajari, Chakeri, and Mathurapur; meanwhile, there are areas answered such as Kalyanpur,
Armapur, Defence Colony (Apurva 2020). There are four operational wastewater treatment
plants STPs in Kanpur City (Table 8), three of them are STP and one is the CETP. Two STP
and the CETP are located in the same facility near the tanneries in Jajmau (Bassi 2019).
Considering the operational capacity of the STPs, Apurva (2020) states that the total operational
in the city is 80%. However, Bassi (2019) suggests that the actual treatment is less due to

operational constraints, so only 27% of the wastewater generated is treated.

Figure 6. SFD of Kanpur. Source: (Apurva 2020)

Kan_pur, Ut_tar Pradesh, India Date prepared: 3 Sep 2020

Version: Reviewed .

SFD Level: 1 - Initial SFD Prepared by: PSI
Containment Emptying Transport Treatment

14% WW treated

Offsite sanitation

12% SN treated

5% FS contained
- not emptied

Onsite sanitation
% F5 treated

39%

1% FS not F5 not 5N not WW not 1% % A%
Open i i i i FS not SN not WW not 61 D/D

-not
emptied

Local area Neighbourhood

Key: WW: Wastewater, F§: Faecal sludge, SN: Supernatant - Safely managed - Unsafely managed

29



Table 8. Details of sewerage treatment plants in Kanpur city. Source: (Bassi et al. 2019)

Installed Actual
Location of Year of Type of waste capacity treatment
STP/CETP commissioning Technology used water fed {MLD) {(MLD}) Use of treated water
Jajman 1989 Up flow Anaerobic Domestic 5 45 Treated effluent flows
Shadge Blanket inter river Ganges
(LIASE)
Jajmau 1994 UASB Domestic and 36 19 Treated effluent irrigates
industrial 2200 ha of sewerage
Jajman 1999 Activated Sludge Domestic 130 100 farm. Untreated
Process (ASF) wastewater is
discharged into the
nver Ganges
Bingawan 2014 UASB Domestic 210 63.5 Untreated wastewater is
discharged into the
nver Ganges

3.3. Research focus area

This study is focused on the 130 MLD STP at Jajmau which uses ASP as its secondary treatment
process (Table 8). The STP was commissioned in 1999, and though its installed capacity is 130
MLD (Table 8), the actual utilization is around 100 MLD (CPCB 2021a). lllegal discharges
from tanneries have reached the Jajmau STP since its commission and have affected the STP’s
performance (JNNURM 2006). The treatment train entails a screen, primary clarifier, surface
aeration tank, and secondary clarifier (Figure 7) (Babalola 2022). The study also stated that
there is no further disinfection after secondary clarifying and that the sludge generated from the
STP is disposed of in a landfill due to its chromium toxicity. However, there is no information

about the sludge management steps in the STP (Babalola 2022).

30



Figure 7. Treatment train of the 130 MLD STP. Source: (Babalola 2022)

Primary clarifier

(a) Preliminary treatment
(b) Primary treatment
(c) Secondary treatment

Grit chamber Aeration tank STP effluent outlet

The novel technology comprises an integrated permeate channel (IPC) — membrane and a
constructed wetland plus (CW+). The IPC membrane is an integrated permeate channel that
combines the conventional activated treatment with filtration at low pressure (lon Exchange
India). One of the main advantages is the reduction in sludge generation, so less sludge handling
is required (lon Exchange India). The IPC pilot implemented by Pavitra Ganga had been
operating for less than one month when the present study was executed, so there was not enough
sludge between the membrane plates to sample. However, the pilot proposes to treat the
generated sludge of the IPC through anaerobic digestion, which has not been implemented to
date.

The effluent from the primary clarifier is the influent of this technology. After the IPC, the
effluent goes to the CW+, a shallow basin filled with filter material like sand or gravel and
planted with vegetation tolerant to saturated conditions (UN-HABITAT 2008). The CW+ pilot
was designed to remove micro-pollutants and pathogens but also contains specific sorbents for
removing heavy metals (Pavitra Ganga Project; Babalola et al. 2023). These sorbents are mainly
granular activated carbon (GAC), zeolites and CaCO3 (Pavitra Ganga Project). The process
flow for wastewater safety planning in the case study was proposed by Babalola (2022) and
indicated the conventional treatment train in the STP and the integration of the novel technology

pilot and the exposure group in the analysed system (Figure 8).

31



Figure 8. Process flow for wastewater safety planning in Kanpur. Source (Babalola 2022)

.................

]

- F
Sewage treatment plant
I

Tnfluent e
Sludge L
- -
TRC T Muent -—= Novel ® F
Waorker W technology
Farmers L : -
H
; : ’
Children 1
w
Consumers 2

The effluent of the 130 MLD STP is then mixed with the effluent of the 36 MLD CETP and
pumped to a concrete irrigation channel that supplies irrigation water to 2,200 ha of farmland
in the nearby villages (Figure 9) (JNNURM 2006; Breitenmoser et al. 2022). From Alaulapur
and Kulgaon villages, 180 households and 450 households, respectively, receive water from the
mixed effluent and use it for flood/furrow irrigation farming of rice, wheat and millet
(Breitenmoser 2022). The wastewater reuse scheme in Kanpur is driven by water scarcity, and
though it seems to meet some criteria of irrigation types (Table 1), such as management status,
official recognition and direct use, it still lacks in health risk mitigation focus and water quality.
Regarding the latter, earlier studies have mentioned that the poor quality of the mixed effluent
has decreased crop vyields, polluted the groundwater and increased stomach and skin-related
problems (Singh 2006; Cuadrado-Quesada et al. 2020).

32



Figure 9. Location of villages Alaulapur and Kulgaon, reusing the mixed effluent STP +
CETP. Source: (Breitenmoser 2022)

Outlet STP/CETP

Village 2: Kulgaon
[

4 e
& o
@

3.4. Research design/ approach

cG

Village 3‘:.‘Lalu Kheda

Concrete irrigation
channel (parts of)

The study is proposed to have a mixed methods approach, which combines quantitative and

qualitative data in tandem to enhance the understanding of the information and make statistical

inferences, focusing on answer the research questions(Creswell 2003).

The total Cr and Cr(VI) determination will generate quantitative data to achieve the first

objective. The mass balance approach requires not only chromium concentrations but also

secondary information from reports and process STP information data as well as key informant

interviews. For the third and fourth objectives, it is necessary to gain information about the STP

activities and exposure as well as structured observation and key informant interview for the

implementation of a semi-quantitative risk assessment related to chromium levels along the

STP for the STP workers regarding the conventional treatment train and the novel technologies.

The data collection methods will be described in the following section.

3.5. Data collection methods

3.5.1. Secondary data collection

The secondary data comprised information about the Pavitra Ganga project and the innovation

site as well as journal articles, manuals, reports related with the study. The data obtained was

33



related to the STP conventional technology processes as well as the novel technology,
maximum parameters related to irrigation water quality from government reports such as
CPCB, and relevant information regarding the procedures and methods for chromium

determination.

For the risk assessment, the secondary data entails the hazardous events and exposure groups
identified by Babalola (2022) in the STP as well as health hazards related to chromium in a

wastewater reuse scheme.

3.5.2. Primary data collection

The KllIs were conducted to obtain primary data from stakeholders for achieving the research
objectives 1 and 3. The interview questionnaires were prepared before the interviews using a
semi-structured approach. The interviews were face-to-face and notetaking was used to collect
the information. After that, data was summarized and analysed. Table 9 shows the codes
adopted for key informants. Data obtained from these sources aimed to expand the process
mapping studied by Babalola (2023) to include sludge management practices in the research
focus areas as well as to obtained information about process flow rates and sludge fate, volumes